Maxim Tillers RMHGU5BIC, RMHGU55H, RMHGU65, RMHGU7BIC, RMHGU8H

RMHGU5BIC, RMHGU55H, RMHGU65, RMHGU7BIC, RMHGU8H

Mouse over Zoom

Item Part No. Description Qty
130400 Drive Gearbox Assembly
1 130693 LH Case Assy 1
2 130692 RH Case Assy 1
3 359312 Oil Fill Plug 1
4 400201 5/16" x 2-3/4" Bolt 1
5 455041 5/16" Flat Washer 1
6 443106 5/16" Nut 1
7 359306 Dust Shield 2
8 359305 Oil Seal 2
9 359304 Bearing, Needle 2
10 359313 Washer AR
11 359303 Spacer 1
12 162038 Shaft & Sprocket Assembly 1
13 359302 Chain 1
14 336675 Gasket 1
15 359296 Chain 1
16 162023-A Idler Sprocket Cluster 1
17 359297 Input Bearing 2
18 359351 Bushing, Idler Cluster 1
20 162037 Input Shaft/Sprocket 1
21 359339 Washer Rubber Seal 1
22 408883 1/4" x 1/2" Screw 1
23 359350 Spacer 1
24 455049 Shim Washer AR

 

Mouse over Zoom

Item Part No. Description Qty
1 358394 Lever 1
2 358392 RH Mounting Bracket 1
3 400291 Capscrew, 3/8" x 3/4" NC5 1
4 444716 5/16" Centerlock Nut 4
5 359333 Spring, Compression 1
6 358393 LH Mounting Bracket 1
7 359324 Spring, Idler 1
8 455040 1/4" Flat Washer 6
9 400196 Capscrew, 5/16" x 2" NC5 2
10 444721 3/8" Center Lock Nut 1
11 359332 1/4" Steel Ball 1
12 313792 Grip, 5/8" x 4" 1
13 358391 Control Assy 1
14 162055 Capro Control 1
15 358398 Cable, Drive Only 1
16 358397 Cable, Drive/Tines 2
17 162026 Throttle Control 1
18 358254 Cable Hinge 2
19 359327 Spring, Extension 2
20 358291-C Chain 2
21 358294 LH Handle Bail 1
22 358293 RH Handle Bail 1
23 400190 Capscrew, 5/16" x 1-1/4" NC5 2
24 445765 5/16" Hex Nut, Whizlock 5
25 358295-HA Handle Assy 1
26 313786 Handle Grip, 1" 2
27 358295-PA Post Assy 1
28 359322 Clip 2
29 400186 Capscrew, 5/16" x 1" NC5 4
30 7351 1" Plastic End Cap 1
31 443106 5/16" NC Hex Nut 2
32 402014 Throttle Screw 2
33 359360 S-Hook 2
34 400110 Capscrew 1/4" x 3/4" NC5 2
36 400201 Capscrew 5/16" x 2-3/4" NC5 2
84 400110 Capscrew 1/4" x 3/4" NC5 5
92 445768 1/4" Hex Nut, Whizlock 5

 

Mouse over Zoom

Item Part No. Description Qty
24 445765 5/16" Hex Nut, Whizlock 20
29 400186 Capscrew, 5/16" x 1" NC5 8
30 444717 5/16" NC Nylon Locknut 1
32 415562 Set Screw, 5/16" x 5/16" 4
33 443110 3/8" Hex Nut 3
34 455042 3/8" Flat Washer 2
35 400265 Capscrew, 3/8" x 1-1/2" NC5 1
36 400201 Capscrew, 5/16" x 2-3/4" NC5 6
37 463017 #KN9 Woodruff Key, 3/16" x 3/4" 2
38 358331 Rear Brace, Tine Shield 1
39 358344 RH Guide, Depth Bar 1
40 358343 LH Guide, Depth Bar 1
41 359319 Depth Bar 1
42 336665 Pulley, 7" x 5/8" 1
43 336662 Pulley, 6" x 5/8" 1
47 359311 Spacer, Transmission (MS) 4
48 400221 Eye Bolt, 5/16" x 2" 2
49 358372-W LH Frame Rail 1
50 358371-W RH Frame Rail 1
51 130500 Transmission, Tines 1
52 130400 Transmission, Drive 1
53 360343 Individual Weight 2
82 359325 Lever, Idler 1
111 360342 Spacer 5
113 359321 Idler Pulley, 2-3/4" x 3/8" 1
118 358363-W Pump Idler Lever 1
127 359336 Spacer, Transmission (TP) 4
130 360340 RH Mounting Bracket 1
131 360341 LH Mounting Bracket 1
132 400194 Capscrew, 5/16" x 1-1/2" NC5 4

 

Mouse over Zoom

Item Part No. Description Qty
24 445765 5/16" Hex Nut, Whizlock 19
29 400186 Capscrew, 5/16" x 1" NC5 11
34 455042 3/8" Flat Washer 1
54 358138 Drag Flap 1
55 358336 Hinge 1
56 358334 Connector, Rear 1
57 461468 Cotter Pin, 7/64" x 1" 1
58 358345 Locking Pin 1
59 359324 Spring 1
60 358335 Connector, Front 1
61 358333 LH Tine Shield 1
62 358332 RH Tine Shield 1
63 358108 Reinforce Band 1
64 358381 Bracket, Rear Belt Guard 1
65 358380 RH Stabilizer Brace 1
66 358379 LH Stabilizer Brace 1
67 408883 Screw, 1/4" x 1/2" Hex Washer 1
128 358339 Locking Pin Holder 1
129 400179 Capscrew, 5/16" x 1/2" NC5 8

 

Mouse over Zoom

 

Item Part No. Description Qty
24 445765 5/16" Hex Nut, Whizlock 10
28 359322 Clip 2
29 400186 Capscrew, 5/16" x 1" NC5 6
32 415562 Set Screw, 5/16" x 5/16" 1
33 443110 3/8" Hex Nut 3
45 271690 Pulley, 3" x 3/4" DBL Groove 1
271697 Pulley, 3" x 1" DBL Groove (8HP)
57 461468 Cotter Pin, 7/64" x 1" 1
67 408883 Screw, 1/4" x 1/2" Hex Washer 1
68 358378 Bracket, Top Belt Guard 1
69 359324 Spring, Idler 1
70 338009 Idler Pulley, 1-7/8" x 3/8" 1
71 272237 Belt, L438 1
72 272251 Belt, L444 1
73 358368 Belt Guard 1
74 358317 Idler Shaft 1
75 446136 5/16" Lock Washer 4
76 358318-W Idler Bracket 1
77 400175 Capscrew, 5/16" x 3/4" NF5 4
78 463012 Key, 3/16" x 1-1/2" 1
79 358399 Belt Guide, Engine 1
80 Engine 1
81 358366 Motor Mount 1
82 359325 Lever, Idler 1
132 400194 Capscrew, 5/16" x 1-1/2" NC5 4

 

Mouse over Zoom

Item Part No. Description Qty
4 444716 5/16" Centerlock Nut 2
5 445765 5/16" Hex Nut, Whizlock 2
8 455041 5/16" Flat Washer 3
24 445768 1/4" Hex Nut, Whizlock 4
29 400186 Capscrew, 5/16" x 1" NC5 1
30 444717 5/16" NC Nylon Locknut 1
31 443106 5/16" NC Hex Nut 2
32 415562 Set Screw, 5/16" x 5/16" 2
33 443110 3/8" Hex Nut 1
34 455042 3/8" Flat Washer 1
35 400265 Capscrew, 3/8" x 1-1/2" NC5 1
46 358328 Pulley, Pump (2-3/4") 1
67 408883 Screw, 1/4" x 1/2" Hex Washer 1
83 446142 3/8" Lock Washer 1
85 359364 Spring, Extension 1
86 358396 Lever, Capro 1
87 358299 Belt Guide, Pump 1
88 358395 Capro Bracket 1
89 461456 Roll Pin, 5mm x 20mm 1
90 400210 Capscrew, 5/16" x 5" NC5 1
91 400197 Capscrew, 5/16" x 2-1/4" NC5 1
93 359383 Key, 3/16" x 1" 1
94 400211 Cap Screw, 5/16" x 4-1/2" NC5 1
95 336638 Pulley, 6" x 15mm 1
96 130327 Hydrostatic Transmission 1
97 358369 Cover, Pump 1
98 358366 Pump Mount 1
99 415572 5/16" x 3-1/4" All Thread 1
100 130327-C Retaining Ring 1
101 358367-C Tab, Cover 1
102 358367 Cover, Belt 1
103 272208 Belt, L428 1
104 336647 Idler Pulley, 2-1/8" 1
105 358284 Belt Tension Bracket 1
129 400179 Capscrew, 5/16" x 1/2" NC5 2

 

Mouse over Zoom

Item Part No. Description Qty
360344 RH Tine Set 1
360345 LH Tine Set 1
106 360344-A RH Outer Tines 1
107 360345-A LH Outer Tines 1
108 360344-B RH Inner Tines 1
109 360345-B LH Inner Tines 1
110 130762 RH Slasher Blade 4
112 130763 LH Slasher Blade 4
114 461466 Clevis Pin, 3/8" x 2-1/8" 4
115 460312 Hair Pin #17 4
116 400260 Capscrew, 3/8" x 1" NC5 16
117 800311 3/8" Hex Nut, Whizlock 16
119 130723 Outer Hub 2
120 130722 Inner Hub 2

 

Mouse over Zoom

Item Part No. Description Qty
114 461466 Clevis Pin, 3/8" x 2-1/8" 4
115 460312 Hair Pin #17 4
121 443119 1/2" NC Hex Nut 8
122 358288 Lockout Tube, Wheel 2
123 358290 Wheel Hub 2
124 358289 Spacer, Wheel 2
125 162005 Wheel, RH 1
126 162005 Wheel, LH 1

 

Mouse over Zoom

Item Part No. Description Qty
500 336949 Decal, Crossbrace 1
501 336799 Decal, Warning 1
502 336720 Decal, Do Not Operate w/o Guard 4
503 336784 Decal, Tine Warning 2
504 336923 Decal, Made w/Pride USA 1
505 336916 Decal, Belt Cover, Heavy Duty 1

 

Order online or by phone 410-692-5170